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sheve sizelin) 2 1.5 1 a4 12 e #4 B0 H 40 # 200
siove sizaimm] 50.0 irTs 2840 19.0 12.5 a5 478 2,00 428 0075
Cumuiative Passing % 248 D54 TG.5 6.6 571.7 47T 38.7 o it | 224 125

Contractor Enginear

_rj .E.Hﬁ

§ bty
ul.l..-"-.l'!'l!l.-:w
i b

ultant Engnasr

& L2 |




Eloctric Exprass Train - HSR N '.
mﬂﬂﬂﬁﬂuﬂ?nﬂm mm:m wslil g
! ¥ . 1 T Lo A P i
i Lty —— i ﬁﬁhﬁﬂhﬁnm i.m- e
PROCTOR TEST
TESTING DATE: 15082022 TOME f04+180 E B08=000
LOCATHIOMN P [504+500) rabarisl Fill material
MAME COMPANY HONDE SENA guantily 5000
Woeball aff empey med - [l ] MAX Dary Flairy 1R
Abald % olume: ARG Wakpr gimicni 5w 1.3
triad i = | | 1 4 K
Wi O Mkl wel ssil TN 1ITREN JiLI {owui TTER
WT. WET SOHL 219600 LT aviga SR FIELN
Wi Diemairs 1092 1346 1M 137 1.0
Tars Mo, 13 i n 15 n 1 g ] 4 15
Tare wi. T4 a2 a nx A Afk 414 FTE il 753
WL O wer wpil & 1are 1580 AR (EET (LA 1S 15 [E]] 1580 15KD 1508
Wi £ dry sl & tare 14,0 1413 184,01 L] (FENT pain (FPA]] 1L 1418 1418
W O warer Ln L | il is i el R LA 1 A0
Wi O dry sad TiA ui4 R4, 14,7 g7 U4 0 L LI (0%
Warer concent Vi L 1% 6,75 a.#% 1.1% T8 s A% 1.1% 12,00%
AV W aer eontenn % LT 3%, T3% 3% 1LE%
Dy Densdty 137 L1 iRk L3 s
-
o S Tt i e nl o -
=N
i i . . . e e i . — m i, . . . i |
2 f— - e — = - = = =
K N ey ""‘l.. x - S———

11 . —— e — s




i
- Electric Express Train - HSR wodaititll, Ul Al
o vy o %
Plasticity and Liguidity Test -Atterberg Limits
Tosting Tiate ; 15-08-2022 7 i |FROATSTA : (sa4vian #s st sz
Lneating : ELP (5450 materinl il materinl
Company Name KOMNOT SENA quamiliy S m
Test Ligiud Limit Plustic Limit
fan, of Ticks 38 27 % il -
Take fa, H 4 n 15 11 I
Tare WT. (gm) T3, il [ERL &6, 36 J1E80 A 3k XNG
Tare WT. + Wet WT. {gm) 4,40 HT.50 T1:28 5210 2240 3628
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item Description Linit Quantity | Arrival Date | Note
1 Sheve analysis m? 5000 17-08-20232
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3 Proctor & O.m.c | m* 5000 13-08-2022
4 LLEPL&R m® 5000 13-08-2022
5 CER.R m* 5000 20-08-2022
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The following test result are attached for review
Description of Materials Soil | A=1-b |
i Location of stock K.p |5048+500 |
ITr.em Specification | Test requirement Test result attachment Remarks
1 ASTM D 75 Apggregate Sampling | According to specifications
2 ASTR C 136 Sieve Analysis According to specifications
3 ASTM D 1440 Passing Sieve, No 200 11.1%
4 A5TH [ 4318 Atterberg limit 4.0%
5 A5TH D 2974 Molsture content B.5 %
G ASTM O 1557 Modified proctor 2.15
7 ASTM D 1883 CER 50.10 %
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Electric Exprass Train - HSR.

From El &in El Sokhna City To El Alamain - MATROUH Hﬂﬁhﬂ U] i T
m-n-u-m-l-.um - Section - 7 From FOKA To MARSA MATROLH el o
i o SYSTIR (I S=hoen From Statlon 504+000 To Statlon 5688+177 ﬁf
Oprersiing Lab | AL Nuby Cantral Lab |'
PARTICLE SIZE DISTRIBUTION OF SOIL
TESTIMNG DATE: 17-B.2022 o
LOCATION KLP [S04 =800} Z0OME S04+130 S05+000
MAME COMPANY ooz sinal
Lyisugl Ingpection st
—iienn
i i Burlly m 13 SAMPLE WEIGHT jgl 1i7Re.0n g talle classify
shive slze i 1.5 1 43 2 an #id PASS soil classify
Mass refained [g) 0.0 2610 12140 1254.0 TdZ.0 320 1211.0 &-1-b
Cumulativme Retsimed g} od B0 15750 a0 ELTA 4303.0 5140 PRO 215
Cumuilatin Retained % ol bR 134 4.0 3 356 45 8 WG B.50
Curmulaiive Passing % 1000 5.8 6.8 e .7 B 2 iz CER A0
L-soft moteriol gradation WT.OF sample 500.00 fim
siave slza 10 40 200
Cumulative Ratalned ig) 45.00 210000 39600
Cumulatie Refained % 8.040 42.00 TR.20
Cumilalive Paising %[ 89,00 54.00 .80
~General gradient
sieve size(in) ki 1.5 1 g 12 XA 4 #10 # 40 # 200
siwve sizafmm) 50.0 ars 25,0 9.0 12.5 n.5 4,75 2.0 0435 0.075
Cumidative Paszing % 100.0 9E.B BE.E TE.0 BE.T B4.4 532 48.5 10 1.1
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1 -
Test Ligiud Limit Plastic Limit
P of Ticks 50 Ju x i £ X
Tary fim ] | In X 4 ) 11
Tare WT. (gm] LR £ 4o 61,20 4 ln At 60
Tare W, + Wit WT. igm) TR TN TL&0 1.1 AL Al
Tare WL+ Dry WT. (g} T2 T, [t TN 7568 =31 F1%
Wairr WT. igm) 2 100 A0 LE kR LLE]
Dy WL (gmi 1500 &40 15,60 1348 420 am
Miukdiire Comlonl %% IR.I% IO 1.1% 1% 19, 0% 15.3%
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PROCTOR TEST
TESTIG DATE: 1E-NE-2022
LOCATION H.P [SO445004 Sestin A+ 130 S =Ml
NAME COMPANY HKONDOZ SEMA
Wekihn ul emgdy moll © B2 MEANX Dhry Dipunisy LiE
Bl % roliimes T Wadir ennivnr % HA
orial mn = I ] a 4 5
WL O Radil vt well M nEnle [ T {115 a5
W, WIET S0 CRL ] FLER ] AW PN R ]
W Dppsiiy I IH4 Il IR iam LT
Tare ¥n. ok 15 (] " n I 3 b | A F ]
Tary wi, LT 4 dh 4 X4 w23 &l mi 530 Ak L=
e, O wet anil & e [E2 (LN 1580 (ETTHT] (B2 IR 1518 AN 158 (ES ] rELa
e, OF dry seil & fare T&id 1470 [EER L 1450 (ERNI] [FEE 1410 8L 141.0 e
W, OW wpter 4.0 EX ] (] EX ¥ T4 a8 (£ 14 fn 138
W, O diry soll I3 1R oLE 1LE6 AR REN g L] REA A E
Warer condest B 44% i 4.0% A% ET% A5% L Bl R% 12.8% L
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J.l.l-;.l]““ TRYTIN (E e %
California Bearing Ratio TEST
Tevieg miz = MR- 20
Ercation = KL (S0u£50d) e Fone Sh4+180 SO5--H1)
Compaction % Tor old Muosioire Hatio Afver Cempacted Mald Swellinz
Mekd a L} Wit B, i Ml e ]
Aol el (em ) il Tars W, imi i s i
Rl W (gl T Tare WT_=fe W (g i imnal Teigin imma 158
Tl W = Wl YW, il “aT T WL ey WL igmif ik Wl [Pkl joami) e
Wit W, gl ot Waier WT ilgm) i ItiMerenre a
et Dty (o) I By W, gl (1] Rannle Helgll iinind | 1
Dy Diewsiiy (@500 ") LIy Slrisiunn CapinEs "= i Frarliag Rarm % %
Prughe Besaiiy (g fcm"y | Ljee
Cimrpa i o o1
Laini d 13
Proreratian | a4 12T (] 144 LiE LEn s A1 Aw
Laar) Rearliag (kg LAl L Wil BT (1% it a6 it s .
Ll {KN} LY L] 41 ] (] X ] & EA raa
' “ TR
i : == 1 1 ' 1 —
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| Pengeration (mm} .
Cakculatisns = -
Penizraiion Lo Siaminrd Lead AR Wl - Compari s w3
] {Kn LLL (1 =] % LS
1 08 114 440 4548
%"
i A At oI
I Cemrarier Fngiseer I I




MATERIAL L ) KK

IM ;-.I-" I' CHON g ; ] i /f
HE I_.I_ | I | ";T E o sty synTry [ tsinsan
Contractor .
Company KENOOZ 5INA CO 4 = = YDesigner Company
Issued by :I:: :.h e = t’ l'll-‘l-l-li—"_ - o & i
Contractor abdalish o = =t 1 25-08-2022
Contractor "
. KS1 - (03} - 25-08-2022 .
3| DD | e ¥ HH L
Recaived by ER M- P | ‘?'%—‘E: 28 MR e | v | e
81 to 521 ol 53 Kp KEX Note
Station Reference Dol Beferancs _For Hilometer poink ondy Stant Ke i ssed
B Wik Activity
CO0d - 3 sub Element of Activity
Descriptian of Materials FILL MATERIAL RESLILTS
From To

E04+530 Sha+Ga |-2.50)
| i

Location to be Used EA4EAD S04+ 740 {-2.50)
S04+740 SOHARD |- 2000
S04+850 S05+000 (-2.00)

MAR Approval No Date

Supplier Mame

Test Reguirement Specification Clause

Reference Photos Yes attached / Mo Other

Item Description Unit Quantity | Arrival Date | Mote
1 Sieve analysis m? S000 22-08-2022
2 Classification m? 5000 22-08-2022
3 Proctor & O.m.c m? S000 23-08-2022
4 L.L& P.LE&P m’ 5000 23-08-2022
5 | C.B.R m’ 5000 25-08-2022

Comments by: Comments by:

A sample has bean taken from fill material by K.K office to -—?— '
e I e sulf ¢ R ptimated
i AL Muby laboratory | and the results founded mest the E’mnt-ﬂ-‘H ‘5;. F a : | f:f-_--n _J

specifications and accepted,
APPROVAL STATUS
Qrganisation WName Sign Date A-AWC-R
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Lacation Name Contractor Company Designer Company
Electric enprass train KNOOZ SIN ANY K.k
MName Sign | - Time
fiiued B CoMmCar | umed Abdallah | ¥} J:,_!.i - 5-08-2022
et
Contractor Reference K51 - (03} - 25088007 = =iy

a0 o | MM ¥y HE
Recrivied by ER MAR kPsod | BEwW | CS

MB:Package 1 only (Package 2 via Content |
The fallowing test result are attached for review
Description of Materials Soil [ A-1-b )
Location of stock K.p [504+500 |
Item | Specification Test reguiremient Test result attachment Remarks
1 ASTMI D 75 Apgregate Sampling According to specifications
2 |ASTMC136 Sieve Analysis Accarding to specifications
3 A5TH D 1440 Passing Sieve, No 200 B.3%
4 ASTM [+ 4318 Atterberg limit 5.05 %
5 | ASTM D 2974 Maisture content B.5 %
6 | ASTM D 1557 mModified proctor 2.17
7 ASTM D 1883 CBR 63.20 %
Comments by: Comments by:
APPROVAL STATUS
Organisation Name Sign Date A-AWC-R
Contractor | (Hhevacd. Moed alial,. S i5-8- a1l
Contractor . TEF] TRRE
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Electric Express Train - HSR. _u
~From E| Ain El Sokhna City To E1 Alamain - MATROUH ﬂ il gl
mmw ‘Section - 7 From FOKA To MARSA MATROUH. "‘"" é‘
“'""Lﬁ‘::'ﬂ““ ey —p From Station 8644000 To Station 8684177 5
Operafing Lsb | AL Nuby Cantral Lab |
PARTICLE SIZE DISTRIBUTION OF SOIL
TESTING DATE: 22002072
LOCATION H_P{BO4+500) ZOME 504+ 120 505+000
HAME COMP. knooz sinai
1-wisual mspection tas] o o
» ErE TSR LAt L L i il
i-grodotion of bulk moterals HAMELE WENGHT [ 17964,00 gm table classify
simve size F | 1.5 1 a3 M an i PAES soil :I.ililly'_
" Merms: radtainad (gl 0.0 1641.0 12540 17316 gu3.0 —p 1422.0 Ad-b
Cumidatye Ridaied |5 0.0 18110 2BE2.0 45830 55350 BASE.D TE20.0 PRO 247
" Clumskaive Retained % a.0 2.0 159 5.5 Jio8 52 424 WG 2.50
| Cumastive Pasing % | 100.0 1.0 B4.1 4.5 B2 B35 57.6 CBR 63.20
F-saft materiol gradotion WT.OF sampla 500.00 gem
siove size 10 40 200
Cumseilative Ratalned (g) 4500 231.00 A28.00
Curmilative Hetamed 53.00 4520 BE. 80
= Cumalaiive Passing %}  91.00 53.80 14.40
siave size{in) z 1.5 1 14 12 3 W4 10 # 40 # 200
slave slzajmm) £0.0 s 25.0 18.0 12.5 8.8 478 2.00 | 0425 0075
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Plasticity and Liguidity Test -Atterborg Limits
Tieting Dl e 1 e R
Lacaibsnt e pof Bl 2 2001 FONE Sla+-180 | S05-HHID
Layer M, ! lnaar sknn
Izating Reralts i-
Test Ligiawd Limit iFlmstic Lirmid
Na af Tieks kT az 1 14 a
Tare Mo, i 15 17 13 L] L ¥
Tare W, o) dn.Bn LI BT 11 71 T
Taree W T+ Wi W 1L Jgm) Tl 53,00 Hida Ban TLAN T
Tare WT. = Diy WT. {gm) il FLE] TT.8 2180 fa. Thin
Wader WT. {gmi LB ]| &1 ddn L) 120 120
Oy W (gm] 19080 1500 1745 I fi. il A0
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Campeny Narer: KOMOE SENA
=i Tust Results
Coampaction %% fer Maold Mashinre Rnibe Alfer Compactes Nkl Swalling
sk S i Tars Se u ol Wil 4
Abakd Vil (IR TiEE Tare WT, sgm) i Dair 1S AERRT
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MATERIAL KK

e DEYf ] W =
r-:-..F". III-_ [. -‘h‘u“_ E-If
HELILIES] SUNTIR i einerm
C
E“"”m'“ KNOOZ SINA COMP —Dasigner Company Ik
ampany o= :
| Name Sign «Fﬁ, _ﬁ.ﬂti Time
lssued by T
Contractor: | LR Ahmid W b o= o bas-08-2022 .
Abdallab '*f W 1 l.lrl.l'
Contractos L
il ateE K51 - [04] - 28-08-20
).f P "] ‘4 £3 oo [ mm| vy | u | wm
Received by ER . ‘f"f MIR "
vs Raiiihd | | |
51 to 521 0Lt 53 Kp 100 Note
Staticr Aaference Depet Befennce Far Kiloeneter paint onky Start km ks used
5 Wiark Actiuity
-3 Sub Elamant of &ctivity
Description of Materials FILL MATERIAL RESULTS
From TS
S04+ 220 G04+260 [-4.50)
. S04+320 S04+4400 |-3,50)
Location to be Used S04+230 5044300 {-4.00)

S04+A00 5044520 {-2.50)
504452 504+620 |-2.00)

| MAR Approval No Date

Supplier Name

Test Requirement Specification Clause
Reference Phaotos Yes attached / No Other
Item Description it Cuantity | Arrival Date | Note
1 Sieve analysis m* 5000 25-08-2022
2 Classification m? SO00 25-08-2022
3 Proctor & 0.m.c m? S000 26-08-2022
4 LLEPLEPI m? S000 26-08-2022
g C.BER m? 5000 2B-08-2022
Comments by: Comments by:

A sample has been taken from fill material by KK offica to 'T;_‘H- [—'151&_5" FE‘I"'JE_E{TMM.;
{ AL Nuby laboratary | and the results founded meet the Eruanbihaf “'P ,d,a“{_ E;E'ﬂm"_'i

specifications and accepied.
APPROVAL STATUS
Organisation Mame Sign Date A-AWC-R
Contractor 'iﬂ..hw—hk,_\.\.,_-,lm...ﬁ / Mo % = -2 L
_H i T g
Elﬁ-;’u{:* ﬂ'ﬂl“ﬂfﬁlﬂbb? %-——-ﬁ_jl EE'“E'ML

GARB** Hussiel, 'F:Mzui —7%;'% Th-~B-~10t
Comments by L

Employers s é?
Representative |. ﬁ i 3 2o 22 A

* Designer
|g£ ..Hﬂ.lhr 2=t

== Algnmeant / Bridges: Cobvart Only




'l.‘ l.l-ll..l' K
'Whﬂw| .;-J.j-hq#n#lli:'. . -
. kA1) - l'-'-'.':'lf":_:.. Ii._f'
== B TYSTED MR mEn
Location Mame Contractar Company Designer Company
Electric express train KNOOZ SINA K.k
Mame SN e Time
! A 3
ssued by Contractor Ahmed Abdallah | I"-'-l"“lﬂ.nh.: -~ 2p-08-2022
Contractor Aeference KS1 - (0] - 25-08-2
2| &2 oo | MM | vr | HH | MM
Recefved by ER o |
NB:Package 1 only {Package 2 via Content |
The following test result are attached for review
Description of Materiaks soil { A-1-b)
Location of stock K.p (504+500 )
iftem | Specification Test requirement Test result atiachment Remarks
1 ASTM D 75 Azeregate Sampling According to specifications
2 ASTM C 136 Sieve Anabysis According to specifications
3 ASTM D 5440 Faasin; Sieve, Mo 200 13.1%
4 ASTM D 4318 Atterberﬂ'l_imit 569 %
5 ASTM D 2574 Moisture content 6.8 %
6 | ASTM D 1557 Madified proctor 2.14
7 ASTM O 1BE3 CBR 55.00 %
Comments by: Comments by:
l
APPROVAL STATUS
Organization Name Sign Date A-AWC-R
& -\.\_.——"-r_t
Contractor r,nfq,,._m_,_ A ﬂ,"m L!,lmi\_n__ﬁﬁ r"j‘ﬂ' i o S Tnll
Cantractor G = T
— L Y
avact | Phimed Abe 214 ?L’ P _r_f_ il Ao
' g / . g
GARB** Hugs.lm Fﬁq-ﬂl —'r%%ii {R—- 3 -0 !
1k ! — . wile
Employers ]
Representative 1 ﬂ s 202 A
" Designer

= Algrmen ) Dridpes: Cubeern iy
#




Electric Expross Train - HSR o [
“From El Al E| Sokhna Gty To 1 Alamein - MATROUH T |
H i- il - 5 - A L A
e SV [ SR From Station 5044000 To Station 5684177
Dparsing Lab AL Muby Cantral Lat
PARTICLE S5IZE DISTRIBUTION OF SOIL
TESTING DATE: 25-08-2028 .
LOCATION k. S04-+50:0) IONE Slé= B0 B05H000
HAME COMPANY Enaoz sinal
| -vimual inspaction besy
- Gradipnt ies o
1-grodotion of bulk materials SAMBLE WEIGHT [g] 26133.00 gm tabln classify
Biawn Alze 2 1.5 9 411 i a3 ¥4 PASS sl l:l.“:rly-.
Bans retained () oo 62,0 23680 22010 L HEE 17ag0 16740 a-1-b
Cumeilative Retalned ) 1] 2382.0 4631.0 120 BGOT.0 103580 12229.0 PRO 214
Cratriibivtive Ratainnd % 0.4 b7 177 26.4 3.9 0.6 465 WC .80
Cumulative Faseing % 1000 1.3 E2.32 Ti6 &r.A &0.4 [ ) CBR 55.00
1-soft moteriol gradation WT.OF sample 500,00 gm
gigwe gize 10 40 200
Lumuiative Retamed {g) AE.00 187.00 ITT.00
Cumulstive Rotained %|  T.20 35,40 TH.40
Cumuldtive Pagsing % 5280 al.60 24,60
General ient
sheve aizelin) 2 14 1 4 12 1] #d #10 #40 @200
12.5 B.5 476 2.00 0425 0.078
.rIJ:__:"- I‘f-t;. = "ﬂi‘- Ty I ﬂ'__-!- B : .I' T, ﬂ 1-:r1 -
. LMUID LT LL} '-!ﬁ!y‘w et  PLASTIC INDEX [P
20.80% 15.21% B60%

| ContractorEnginesr | Cansultant Englnsar 1
R i ) N el
244D 4D pis :

gl *

Rl S glaalt
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"'”‘:..m F YT [y s “Fram Sation b0 To Starion S68+ 17T T
e e
PROCTOR TEST
TESTING DATE: IR - o -
LOCATIN R S 500 KE 1 004y ZOME S04+ 10k BO5+00C0
SNAME COMPANY 58-I 1
Weight af wmpdy mnhl = filifif MUAX Dy Denaity FA L
Yool ¥ nluma; Flakn Wopter copcent % (% ]
irtal i - i 2 b | ]
W (37 Makd+ v uil 1B 1RGN LT 73
WT, WET S0 4T REA]] s AEER0
Wi, Desmaiiy ERLE i 1387 135 r
Tarr fva 4 1 " T 11 11 T ™
Tare we. i 2.1 G1.% s T4 SR 4LE 410
e O wer il & iwre (ETTT 1 aiE L [ 15Ei FETIT] | & T8l
W O dry snil & e 4T, 1480 14 (I (LA 14400 (FEa] {1
W OW weadir an s 1B A &0 i 5E L1
W, O dry sl A6.0 0.0 a B b 1 ELE] #92 Wi
Waner comieni % 1.4m 1.07% L% AE% T i it L
AV Water eonlenl %5 iy 41% aA% B
Dy Desisdly L 2081 Lidl 30
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Plasticity and Liguidity Test -Atlerberg Limits
Testimg Tte: I6-R-2022
Lacatlon: LoplS04-+5 1} zone SO4+180 | SO05-HHM
Coin ey’ Mg ISNB-202T
Jezsinu Benubs -
Texl Liqiua Limit Plastie Limir
Mo al Tichs 5 k- | ¥ I . .
Tare MNa. (L] T u i 7 s
Tare WT, {gm] [P L] 42,70 =4 su.50 42,80 4220
Tare WT. & Yol WT. (gm) S0 LA TEIN TR.18 47.50 Ak Al
Tare WT.+ Dwy WT. (gm) LA {1] £7.40 TI.50 LB 4i.00 Ad0H)
Waber WT, {gm) L4n L0 A 150 L6 kil
Dry WT. {gm} 13m 14,70 1700 1550 a1 180
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- ™
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California Bearing Ratio TEST
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- : Test Results
Compaction ¥ for Mol Vepadture Hacip Alter Cnmpacied Sd SvrellEng
Makl b i ] Tsra Wa ¥ LTAET R 59 [
Ariwbd Yul irm ") 1108 Tare WT, dgan) HLY D 18883412
Sl T igmi Aiid s W 4 Wt WT. igim FeT] [T [ ap— 140
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Lrarl Readkng iky) nns am Lk BAT nr Az . BT LEE
Lrasd { BN 15 14 LT El o B Ok L] a4
i [ k
i ; — ——— o
= e s e -
T — = I
- I — . ?ﬂ —
o= s =
l— —-_— o - -I-'--.
= i e e - e ;‘!_3_,4- - e — = —
i i === — o i —— S o s
c— _'?_.'...:':f:"_...., = }
3 - = == = e e e e
— i e =
§ A ==t e —. S ——— —_p— —p— -
= . - — - P s e - -
—— - — e ——ie—
? e ; — =
.b — -.-.-! = Ir_ J. & I & | | i i i I i I 1 1 ' i I
an m a0T ER 1 & 0 [ 1] T
L. Panterathses (e | y
rlﬁklﬂ“-ﬂu i-
TeAEratien Laowid Staidind Laad CER Wi i Tirmpas cun
jiml (Kl 1] | W %] (Y] R e oy,
LR LA 134 AR
=
L L ma R
l Cimiracior Eogincer I I |
Wi e &
Sien Hign




MATERIAL _L
WVEBE I [ O [ T 3
INSPECTION =N
REQUEST e T il
b KNOOZ SINA Designer Compan
Company g Py |
M Si Oata Ti
g L1 5
Cantractar Abdallah O6-08-2022
Contractor i e
referencea K51 - {05] -
9 ! 2 | = oo mm]| w | HH | m
Received by ER M~ ?—EF? -
e 21 D1 ta £3 Kp XXX Mote
Statian Refererce epot Reference Far Kilometer poknt anly Start Km is ued
Work Acthvity
Sub Elamant a1 Actlyity
Description of Materials FILL MATERIAL RESULTS

="

Frovm To

1+ 640 GOA+T40 [-2.00)
S04+220 S0M=300 |-3.50]
i

Location to be Used B4+ 740 S04+860 |-1.75)
044860 S05+000 §-1.75)
504+220 S04+300 {-2.00)

PMAR Approval No Date

Supplier Mame

Test Requiremeant Specification Clause
Reference Photos Yes attached / No Dither
ITem Description Linit Quantity | Arrival Date | Note
1 Sieve analysis m’ 5000 D3-05-2022
2 Classification m? 5000 03-09-2022
3 Proctor & O.m.c m? E000 04-09-2022
4 LLEPLEDP m? S000 04-09-2022
g C.B.R m? 5000 06-09-2022
Comments by: Comments by:

A sample has been taken from fill material by K.K office to | ke
{ Al Nuby laboratory | and the results founded meet the Eﬁﬂgfif m{j poa =

specifications and accepted.
APPROVAL STATUS
Organisation Mamme Sign Date BBWC-R
Contractor i P gl s yr A &> 9-%1t
- h 9 __-J: I = oy
aA/ac Ahmed BboZid  f—— 3 4oy aatT
GARB** Hss fom Fouai 2t | 5-9_ gl
Comments by ' l 3 .
Employers _,%b
Representative MM Fe fp2a
* Designer

**® ARgrsment ) BiddEes: Cubsed Crily
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! Location Name | Contractor Company Designer Company
Electric express train KMODZ SINA COMPANY k.k
Name _j-Hl Date Time
Issusd by Contracior #ﬂ
Ahmed Abdallah 06-05-2022
45:1,:”
Contractor Reference K51-{05) -0 5 i pend " 1
1 oo | s | vy | HH | b
| Regeived by ER MAR | .rens Ew | CS
| | |

MB:Package 1 only [Package 2 via Content |
The following test result are attached for review '
Description of Materials ! Soil [ A-1-b ) [
Location of stock K.p {504+500 }
Item | Specification Test requirement Test result attachment Remarks
1 [ ASTMD?7S Aggregate Sampling | According to specifications
2 | ASTMC136 Sieve Analysis According to specifications
3 ASTM D 1440 Passing Sieve, No 200 12,7 %
4 ASTM D 4318 Atterberg limit 4,70 %
5 ASTM D 2574 | Moisture content 6.3 %
B ASTM D 1_52? Madified proctor 17
7 ASTM D 1883 CBR S5.60 %
Comments by: Comments by:
APPROVAL STATUS
Organisation Mame Sign Date A-AWE-R
h.‘l‘i". -
Contractor | Pipnad Ay dadiah ﬁ e 4-9 1L
Cantractar & I.-"i ¥ iawri
avact | Phmedlbe Zid A I sl i ki e
Zoil :
GaRe™  |\\isoitM Feuntd e Sl mﬂﬁ'-‘
Employers 7 ‘% ! e
Representative M & e w22 A

! Devigmer
= afgnmentiridges: Cober) grky
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Ciporating Lab Al Kuby Contral Lab
PARTICLE SIZE DISTRIBUTION OF SOIL
TESTING DATE: a1 T e
LCATION H.P{S04+500) ZONE S04+ 1ED BOEHIDA
HAME COMPANY HONOZ SEMA
1-visual inspection tesi
1 153
S-grodotion af bulk meterink SAMPLE WEIGHT [a] 108025, 00 gm table classify
glawe size 2 1.5 1 443 21 k] #4 PASS soll classify
Mass rotained (g) 0.0 Lae i 9540 B51.0 12E0D GAED BIED fi-1-b
Cumudative Retuingd ) o.o G740 16380 24790 208050 3453.0 4094.0 FRO 247
Cumuistive Retained % 0.0 6.7 152 24.7 28.5 3.4 AE wWC 6,30
Cusvulwlive Passing % 100.0 833 838 753 7.0 B5.5 8.2 CBR 58,80
L-soft moterial gradation WT.OF sample 500.00 gm
siawve gizs 10 &0 Piilid
Cumulative Fatained ig) 41.00 192 50 J83.00
Cumutative Retained % 820 38.50 T8.60
Cumulative Passing % B1.80 B1.80 21.40
siove sizelin} 2 1.5 1 a4 12 £l #4 B 10 W40 # 200
skawa slze(mm) S0.0 ¥r.5 5.0 19.0 12.5 8.5 478 2100 428 LOvTE
Cumudative Paasing 100.0 3.3 3.8 T5.3 T2.0 5.6 L e 54.3 26,4 127
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Plasticity and Liguidity Test -Atterberg Limits

Trstbng Date: -T2
Location: K- P04 +-500) ZOne SO4=180 | S05+000
Compasy Name KONDZ SENA
Testing Resnbis -
Tes Ligind Limi Plastic Limit
%o of Tiehs 3 % b1 I - -
Tare Mo, n i f T o 4
Tare WT. fmemi) s4.00 ah20 E500 LR PEPT ] 840
Tare WT_+ Wl WT, {zm} LT 1o Toian 454 6300 A5
Tare WT. + Dy WT. (gmi L S840 R AN 41,10 fid 1l RETD
Woarter WT. {zm) 1Eh L 13 .30 0,7 [IF
Dy WT, igm} I3.60 1320 15.50 .50 4,00 Lid
Mulsture Comlgng % 206% 1% 15,1% 24.2% 17.5% 7.5t
Avernge % 170%

’ B
e e Liq_lu_dfhr Curwe -
e e = L
T e = = — e == T ——
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i
iyl : -'-i":-“u“.li. S FPLE
s o m Fro el | #! : fﬂ'
wa bl — |-r
il o i ] From 5 203 =
TESTING DATE: Me-F-2011
LOCATEHON KL PER 00 SN+ 1R Sl
K3 1 ¢00E) Zone
NAME COMPANY KOMNOZE SENA
Welght of gmpry ol 1 RISEG MAX [y Demsing L7
Wahil Villnme ariea Walier crmwieni % i
ivinld np : I I k| d
WO Nlakd= it sail Lot HeLn 11381 I E
WT. WET 5L FPEER ] AT ElG & Fr]
Wi, Meemuliv L0 TIEL 1T LiEr
Tare Wa. 1 T L] 45 i % an il
Tare wi. (el ] e HE 410 457 TaR ik it
Wity O et sodl & tare SELT 188 158 LT ] 150 ] 1588 50
Wi, O dry sl & tmre 1450 [ETE] g -8 nane [FTEY (] (T
WYE O st i ] (] LA ah L] i 7.0 R
W, O dey il 17.E ELLR) [JLIR ] Il A L[1] aE.1 A A
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